FCC Certification Test Report
May 18, 2016

Shenzhen Zero Zero Infinity Technology Co., Ltd...
Hover Camera

Test Mode: 802.11n(HT20) 5785SMHz

Chain 0
k Keysight Spectrum Analyzer - Channel Power ==
KL RF S09 b NT] g 41 TGN AUTOYNO RE OR:05:00 PMMay 13,2016
Freq: 5.785000000 GH Radio Std: N
enter Freq 5.785000000 GHz T::‘:*F'r:;un A:mHold:smmoo adia o
#F Galn:Low #Atten: 20 dB Radie Davice: BTS
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(Center 5.785 GHz Span 40 MHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1ms
Channel Power Power Spectral Density
3.29 dBm /20 MHz -69.72 dBm /Hz
MG STATUS
Chain 1
[

L; Kaysight Spectrurn Analyzer - Channel Power
RL RF 50 & DC

Center Freq 5.785000000 GHz

ENSE:THT 4 BTN ALITE
Center Freq: 5785000000 GHz

s
#IFGain:Low

Trig: Free Run
#Atten: 20 dB

Avg[Held: 1001100

08:30:48 PMMay 13, 2016
Radio Std: None
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Center 5.785 GHz Span 40 MHz
Res BW 510 kHz #VEW 1.5 MHz Sweep 1ms

Channel Power

6.45 dBm /20 mHz

Power Spectral Density

-66.56 dBm /Hz

STATUS
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report
May 18, 2016

Test Mode: 802.11n(HT20)_5825MHz

Chain 0
[ Keysight Spectrum Anshyzer - Channel Power [
RL RF 50 O [+]o SENSE:INT ALTGN ALTO/NO RF 08:08:21 PMMay 13, 2016
Center Freq 5.825000000 GHz - ‘Tﬁ;fel_:;.m'g;:-ﬂmmm G::gmm 100100 Fadio Sud: None
HFGainLow © #Aten: 20dB Radic Device: BTS
Mkr1 5.82744 GH
10 dBidiv Ref 15.00 dBm -8.1720 dBm|
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g5 0 pemerm [
BA 0
-75.0
Center 5.825 GHz Span 40 MHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1ms
Channel Power Power Spectral Density
5.73 dBm /20 MHz -67.28 dBm /Hz
MEG STATUS
Chain 1
L; Keysight Spectrurn Anshyzer - Channel Power [
RL RF 50 O [+]o SENSE:INT 0y M TGN ALTO/NO RF 08:31:20 PM May 13, 2016
Center Freq 5.825000000 GHz - %;:PF';:?;:BMWM G.r:ngol 1001100 Raclo Sed: None
HFGainLow © #Aten: 20dB Radic Device: BTS
Mkr1 5.82124 GH
10 dBidiv Ref 15.00 dBm -7.9932 dBm|
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Center 5.825 GHz Span 40 MHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1ms
Channel Power Power Spectral Density
5.15 dBm /20 MHz -67.86 dBm /Hz
MEG STATUS

WLL Report# 16WS0525027F-03 Rev 0

- Page 47 of 222 -

© 2016 Washington Laboratories, Ltd.




FCC Certification Test Report

Shenzhen Zero Zero Infinity Technology Co., Ltd...
May 18, 2016

Hover Camera

Test Mode: 802.11n(HT40) 5190MHz

Chain 0
[ Keysight Spectrum Anshyzer - Channel Power [
RL RF 50 O DeC SENSE:INT 0y M TGN ALTO/NO RF 07:49:02 PMMay 13, 2016
i Center Freq: 5.130000000 GH Radio Std: N
Integration BW 40.000 MHz - T;;: N A:g|HoIﬁ:>100f1DO dllo o
#FGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.20136 GH
10 dB/div Ref 15.00 dBm -10.770 dBm
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Center 5.19 GHz Span B0 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
3.14 dBm /40 MHz -72.88 dBm /Hz
MEG STATUS
Chain 1
[ Keysight Spectrum Anshyzer - Channel Power [
RF 50 & DC ENSE:TNT, ALTGN ALTO/NG RF 02:53:16 PM May 13, 2016

RL

Center Fred 5.190000000 GHz

Center Freq: 5180000000 GHz

Radio Std: None

[} Trig: Free Run Avg[Held: 100100
#IFGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.19536 GH.
10 dB/div Ref 15.00 dBm -8.6705 dBm
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Center 5.19 GHz Span 80 MHz
Res BW 1 MHz #VEW 3 MHz Sweep 1ms

Channel Power

5.57 dBm /40 MHz

Power Spectral Density

-70.45 dBm /Hz

STATUS
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report

May 18,2016

Test Mode: 802.11n(HT40) 5230MHz

Chain 0
[ Keysight Spectrum Anshyzer - Channel Power [
RL RF 50 O DeC SENSE:INT 0y M TGN ALTO/NO RF 07:49:45 PMMay 13, 2016
C Freq: 5.230000000 GH Radio Std: N
Center Freq 5.230000000 GHz o T;;?-'Ffmmgun A:g|HoIﬁ:>100f1oo adio Std: None
#FGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.2424 GH
10 dBidiv Ref 15.00 dBm -9.6016 dBm|
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Center 5.23 GHz Span B0 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
4.35 dBm /40 MHz -71.67 dBm /Hz
MEG STATUS
Chain 1
[

e Keyzight Spectrum Anslyzer - Channel Power

RL RF

Center Fred 5.230000000 GHz

ENEE THT

[} Trig: Free Run
#IFGain:Low #Atten: 20 dB

C‘e;'lh.er Freq: 5.23M00i160 GHz. “.
Avg[Hold: 1001100

08:37:06 PMMay 13, 2016
Radio Std: None

Radio Device: BTS
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Center 35.23 GHz
Res BW 1 MHz

#VBW 3 MHz

Span B0 MHz
Sweep 1ms

Channel Power

6.76 dBm /40 MHz

STATUS

Power Spectral Density

-69.27 dBm /Hz
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FCC Certification Test Report

Shenzhen Zero Zero Infinity Technology Co., Ltd...
May 18, 2016

Hover Camera

Test Mode: 802.11n(HT40)_5755MHz

Chain 0
[ Keysight Spectrum Anshyzer - Channel Power [
RL RF 50 O SENSE:INT 0y M TGN ALTO/NO RF 08:10:13 PM May 13, 2016
i Center Freq: 5.765000000 GH Radio Std: N
Integration BW 40.000 MHz - T;;: Frmmgun A:ngoIﬁ: 100100 adio one
#FGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.74244 GH
10 dBidiv Ref 15.00 dBm -14.355 dBm|
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Res BW 510 kHz #VBW 1.5 MHz Sweep 1ms
Channel Power Power Spectral Density
2.63 dBm /40 MHz -73.39 dBm /Hz
MEG STATUS
Chain 1
[ Keysight Spectrum Anshyzer - Channel Power [
RF 00 DC ENSE:TNT ALTGN AUTO NG AF 08:32:00 PH May 13, 2016

RL

Center Fred 5.755000000 GHz

Center Freq: 5755000000 GHz

Radio Std: None

[} Trig: Free Run Avg[Held: 1001100
#IFGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.74932 GH.
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Center 5.755 GHz Span 80 MHz

Res BW 510 kHz #VEW 1.5 MHz Sweep 1ms

Channel Power

7.47 dBm /40 MHz

Power Spectral Density

-68.55 dBm /Hz

STATUS
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Shenzhen Zero Zero Infinity Technology Co., Ltd...
Hover Camera

FCC Certification Test Report
May 18, 2016

Test Mode: 802.11n(HT40) 579SMHz

Chain 0
[ Keysight Spectrum Anshyzer - Channel Power [
RL RF 500 OC SENSE:INT A 24 TGN ALTO/NO AF 0B:10:42 PM May 13, 2016
Center Freq: 5.795000000 GH Radio Std: N
Center Freq 5.795000000 GHz e T;;: Frmmgun A:g|HoId: 100100 adlo ane
#FGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.78628 GH
10 dB/div Ref 15.00 dBm -12.249 dBm
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Center 5.795 GHz Span B0 MHz
Res BW 510 kHz #VEW 1.5 MHz Sweep 1ms
Channel Power Power Spectral Density
3.37 dBm /40 MHz -72.65 dBm /Hz
MEG STATUS
Chain 1
[ Keysight Spectrum Anshyzer - Channel Power [
RF S00  DC ENSE:INT ALITO/ND AF 08:32:34 P May 13, 2016

RL

Center Fred 5.795000000 GHz

Center Freq: 5785000000 GHz

Radio Std: None

=y Trig: Free Run Avg[Held: 1001100
#IFGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.78244 GH.
10 dB/div Ref 15.00 dBm -11.806 dBm
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Center 5.795 GHz Span 80 MHz
Res BW 510 kHz #VEW 1.5 MHz Sweep 1ms

Channel Power

5.46 dBm /40 MHz

Power Spectral Density

-70.57 dBm /Hz

STATUS
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Shenzhen Zero Zero Infinity Technology Co., Ltd...
Hover Camera

FCC Certification Test Report
May 18, 2016

MIMO Mode-Test Data

Test Mode: 802.11n(HT20) S5180MHz

Chain 0

e Keyzight Spectrum Anslyzer - Channel Power
RL RF 500 DC
Span 40.000 MHz

SENSE:TNT] 0, 216 ITO/NG BRF
Center Freq: 5180000000 GHz

[}
Radio Std: None

=
PM May 13, 2016

e Keyzight Spectrum Anslyzer - Channel Power
RL [ o o

Center Fred 5.180000000 GHz

ENSE:INT 0 A TGN ALITE
Center Freq: 5180000000 GHz

3 Trig: Free Run Avg[Hold: 100100
#IFGain:Low #Aren: 20dB Radio Device: BTS
Mkr1 5.18624 GH

10 dB/div Ref 15.00 dBm -7.9442 dBm
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Center 5.18 GHz Span 40 MHz

Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
2.93 dBm /20 MHz -70.08 dBm /Hz
MEG STATUS
Chain 1
[

Avg[Hold: 100100

02:45:35 PMMay 13, 2016
Radio Std: None

[ Trig: Free Run
#FGain:Low #Atten: 20 dB Radic Device: BTS
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Channel Power
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Power Spectral Density

-65.96 dBm /42

STATUS
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FCC Certification Test Report

Shenzhen Zero Zero Infinity Technology Co., Ltd...
May 18, 2016

Hover Camera

Test Mode: 802.11n(HT20) 5200MHz

Chain 0
[ Keysight Spectrum Anshyzer - Channel Power [
RL RF 50 O DeC SENSE:INT 0y M TGN ALTO/NO RF 02:42:12 PMMay 13, 2016
Center Freq: 5.200000000 GH Radio Std: N
Center Freq 5.200000000 GHz e T;;?eFrmmlgun A:g|Holﬁ: 100100 adla 3ud: None
#FGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.1962 GH
10 dBidiv Ref 15.00 dBm -8.7924 dBm|
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Center 5.2 GHz Span 40 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
2.80 dBm /20 MHz -70.21 dBm /Hz
MEG STATUS
Chain 1
L; Keysight Spectrurn Anshyzer - Channel Power [
RL RF 50 O DeC SENSE:INT 0y M TGN ALTO/NO RF 02:46:04 PMMay 13, 2016
Center Freq: 5.200000000 GH Radio Std: N
Center Freq 5.200000000 GHz e T;;: Frmmgun A:g|HoId:1Do.rIOD o one
#FGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.20196 GH
1odaidiv _ Ref 15.00 dBm -5.3581 dBm
| | (M ]
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Center 5.2 GHz Span 40 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
5.92 dBm /20 MHz -67.09 dBm /Hz
MEG STATUS
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FCC Certification Test Report

Shenzhen Zero Zero Infinity Technology Co., Ltd...
May 18, 2016

Hover Camera

Test Mode: 802.11n(HT20) 5240MHz

Chain 0
[ Keysight Spectrum Anshyzer - Channel Power [
RL RF 50 O DeC SENSE:INT 0y M TGN ALTO/NO RF 02:42:38 PM May 13, 2016
C Freq: 5.240000000 GH Radio Std: N
Center Freq 5.240000000 GHz . T;;??;mmaun A:g|HoIﬁ: 1001100 adio Std: None
#FGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.246 GH
10 dBidiv Ref 15.00 dBm -7.8905 dBm|
| | (M ]
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.75.0
Center 5.24 GHz Span 40 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
3.25 dBm /20 MHz -69.76 dBm /Hz
MEG STATUS
Chain 1
L; Keysight Spectrurn Anshyzer - Channel Power [
RL RF 50 O DeC SENSE:INT 0y M TGN ALTO/NO RF 02:46:26 PM May 13, 2016
Center Freq: 5.240000000 GH Radio Std: N
Center Freq 5.240000000 GHz o T;;: F'mmlgun M‘ngol 4:1001100 dllo o
#FGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.24476 GH
10 dBidiv Ref 15.00 dBm -5.4994 dBm|
| | (M ]
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Center 5.24 GHz Span 40 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
5.88 dBm /20 MHz -67.13 dBm /Hz
MEG STATUS
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Shenzhen Zero Zero Infinity Technology Co., Ltd...

Hover Camera

FCC Certification Test Report
May 18, 2016

Test Mode: 802.11n(HT20) 5745SMHz

Chain 0
[ Keysight Spectrum Anshyzer - Channel Power [
RL RF 50 O SENSE:INT ALTGN AUTO/NG BF 08:22:18 PM May 13, 2016
C Freq: 6.745000000 GH Radio Std: N
Center Freq 5.745000000 GHz - T;:‘-‘F’mf‘?un A:ngol d:>1001100 adlo Sud: None
#FGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.74024 GH
10 dBidiv Ref 15.00 dBm -8.4355 dBm
| | (M ] |
500 1
= M«J-W__’,-——_—»—'m-w-—__,x
150 /’ 4 5
250 ¥ '\\
350 e P vy
50 oo™ ot
i ——
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Ea 0
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Center 5.745 GHz Span 40 MHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1ms
Channel Power Power Spectral Density
5.41 dBm /20 MHz -67.60 dBm /Hz
MEG STATUS
Chain 1
L; Keysight Spectrurn Anshyzer - Channel Power [
RL RF 50 O SENSE:INT 0y M TGN ALTO/NO RF 08:21:46 PMMay 13, 2016
Center Freq: 5.745000000 GH Radio Std: N
Center Freq 5.745000000 GHz o T;;: il A:ngol 100100 dllo o
#FGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.74104 GH
10 dBidiv Ref 15.00 dBm -5.0164 dBm
| | (M ]
500 r 1
.5.00 s A ]
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E& 11
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Center 5.745 GHz Span 40 MHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1ms
Channel Power Power Spectral Density
8.22 dBm /20 MHz -64.79 dBm /Hz
MEG STATUS
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Shenzhen Zero Zero Infinity Technology Co., Ltd...
Hover Camera

FCC Certification Test Report
May 18, 2016

Test Mode: 802.11n(HT20)_5785MHz

Chain 0
[ Keysight Spectrum Anshyzer - Channel Power [
RL RF 50 O DeC SENSE:INT ALTGN AUTO/NG BF 08:20:43 PM May 13, 2016
Center Freq: 5.785000000 GH Radio Std: N
Center Freq 5.785000000 GHz o T;;: F'mmlgun M‘ngol d:>1001100 dllo o
#FGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.7902 GH

10 dBidiv Ref 15.00 dBm -11.128 dBm|
| | (M ]
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Center 5.785 GHz Span 40 MHz

Res BW 510 kHz #VBW 1.5 MHz Sweep 1ms
Channel Power Power Spectral Density
2.86 dBm /20 MHz -70.15 dBm /Hz
MEG STATUS
Chain 1
[

L; Kaysight Spectrurn Analyzer - Channel Power
RL RF s0G  OC

SENSE:INT 0, A TGN ALTO/NG
Center Freq: 5785000000 GHz

08:21:15 PM May 13, 2016

Radio Std: M
Center Freq 5.785000000 GHz ) Trg: FresRun o Hold:» 1001100 adio Std: None
#FGain:Low #Aren: 20dB Radic Device: BTS
Mkr1 5.78024 GH
10 dBidiv Ref 15.00 dBm -9.3236 dBm|
| | (M ] |

o0
g Fy
-5.00 ---._.!» ,‘5\
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250 ..f X
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450 maps ] ad %
oo e i U
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Center 5.785 GHz Span 40 MHz

Res BW 510 kHz #VBW 1.5 MHz Sweep 1ms

Channel Power Power Spectral Density
4.77 dBm /20 MHz -68.24 dBm /Hz
MEG STATUS
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Shenzhen Zero Zero Infinity Technology Co., Ltd...
Hover Camera

FCC Certification Test Report
May 18, 2016

Test Mode: 802.11n(HT20)_5825MHz

Chain 0
[ Keysight Spectrum Anshyzer - Channel Power [
RL RF 50 O DeC SENSE:INT ALTGN ALUTC/NO RF 08:20:00 PH May 13, 2016
Center Freq: 5.825000000 GH Radio Std: N
Center Freq 5.825000000 GHz o T;;: il M‘ngol d:>1001100 dllo o
#FGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.819 GH
10 dBidiv Ref 15.00 dBm -9.1477 dBm|
| | (M ]
500 3
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Ea 0
750
Center 5.825 GHz Span 40 MHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1ms
Channel Power Power Spectral Density
5.39 dBm /20 MHz -67.62 dBm /Hz
MEG STATUS
Chain 1
L; Keysight Spectrurn Anshyzer - Channel Power [
RL RF 50 O SENSE:INT 0y M TGN ALTO/NO RF 08:19:21 PMMay 13, 2016
Center Freq: 5.825000000 GH Radio Std: N
Center Freq 5.825000000 GHz o T;;: il M‘ngol 100100 dllo o
#FGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.82052 GH
10 dBidiv Ref 15.00 dBm -8.3982 dBm|
| | (M ] |
500
. &
-5.00 Y
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250 h
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AT Tt
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E& 11
750
Center 5.825 GHz Span 40 MHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1ms
Channel Power Power Spectral Density
5.00 dBm /20 MHz -68.01 dBm /Hz
MEG STATUS
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Shenzhen Zero Zero Infinity Technology Co., Ltd...
Hover Camera

FCC Certification Test Report
May 18, 2016

Test Mode: 802.11n(HT40) 5190MHz

Chain 0
[ Keysight Spectrum Anshyzer - Channel Power [
RL RF 50 O DeC SENSE:INT 0y M TGN ALTO/NO RF 02:40:50 PM May 13, 2016
Center Freq: 5.130000000 GH Radio Std: N
Center Freq 5.190000000 GHz o T;;: F'mm"!}un M‘ngol & 100100 dllo o
#FGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.19904 GH
10 dBidiv Ref 15.00 dBm -11.125 dBm|
| | (M ]
500
.5.00 Al
_15_0 fﬂ»;mw--wwm\‘fwv«;“ﬂﬁmh—\
250 ; HL
350 /
4510 e ‘MH’ Mw.ln o
ES) linia®
E& 11
.75.0
Center 5.19 GHz Span B0 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
1.92 dBm /40 MHz -74.10 dBm /Hz
MEG STATUS
Chain 1
[

e Keyzight Spectrum Anslyzer - Channel Power
RL [ o o

Center Fred 5.190000000 GHz

ENEE THT

Center Freq: 5180000000 GHz

02:49:07 PMMay 13, 2016
Radio Std: None

=y Trig: Free Run Avg[Hold: 1001100
#IFGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.17952 GH.
10 dBidlv __ Ref 15.00 dBm -7.8140 dBm)
| | (M ]
500 4
-5.00 !
-15.0 va A N‘Jﬁ* - 1 Y
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350 ';.U-Fkl H-.-
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0 R P e
T Y
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Center 5.19 GHz Span 80 MHz
Res BW 1 MHz #VEW 3 MHz Sweep 1ms

Channel Power

5.86 dBm /40 MHz

Power Spectral Density

-70.16 dBm /Hz

STATUS
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Shenzhen Zero Zero Infinity Technology Co., Ltd... FCC Certification Test Report
Hover Camera May 18, 2016

Test Mode: 802.11n(HT40) 5230MHz

Chain 0
[ Keysight Spectrum Anshyzer - Channel Power [
RL RF 50 O DeC SENSE:INT 0y M TGN ALTO/NO RF 08:36:04 PM May 13, 2016
v . Center Freq: 5.230000000 GH Radio Std: N
VBW 3.0000 MHz o T;;?eFrmmlgun A:g|HoIﬁ:>100f100 adio S Hone
#FGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.24136 GH
1odaidiv _ Ref 15.00 dBm -9.5157 dBm
| | (M ]
500
-5.00 Fy
eo ﬂ,ﬁpwﬁm‘\ /——«--“_L»-...—.\
/
250 / !
350 ! 1,
450 et -
R
550 e
BA 0
750
Center 5.23 GHz Span B0 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
4.56 dBm /40 MHz -71.46 dBm /Hz
MEG STATUS
Chain 1
L; Keysight Spectrurn Anshyzer - Channel Power [
RL RF 50 O DeC SENSE:INT 0y M TGN ALTO/NO RF 08:36:31 PM May 13, 2016
Center Freq: 5.230000000 GH Radio Std: N
BW 3.0000 MHz o T;;?eFrmmgun A:ngoId:ﬂWHDO adio S Hone
#FGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.24384 GH
1odaidiv _ Ref 15.00 dBm -8.2878 dBm
| | (M ]
500
1
-5.00 .
150 /,-wwwm-ww-n-\ KW”-“‘HMA—-\\
250 |
350 e g —
50 » ctomzr ) b
P ]
E]
BA 0
750
Center 5.23 GHz Span B0 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1ms
Channel Power Power Spectral Density
5.57 dBm /40 MHz -70.45 dBm /Hz
MEG STATUS
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Test Mode: 802.11n(HT40)_5755MHz

Chain 0
[ Keysight Spectrum Anshyzer - Channel Power [
RL RF 50 Q SENSE:INT 0y M TGN ALTO/NO RF 08:17:18 PM May 13, 2016
Center Freq: 5.755000000 GH Radio Std: N
Center Freq 5.755000000 GHz e T;;: e A:g|HoI 45100100 adlo ane
#FGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.74668 GH
10 dBidiv Ref 15.00 dBm -13.940 dBm|
| | (M ]
500
-5.00 1
-15.0 o e Mﬂ/\
-25.0 ,J’ M .‘.
{ \
350 il .
i “”___-f""lf ‘\T%
5.0 |_ppetmemmr e SP—
E& 11
.75.0
Center 5.755 GHz Span B0 MHz
Res BW 510 kHz #VEW 1.5 MHz Sweep 1ms
Channel Power Power Spectral Density
2.58 dBm /40 MHz -73.44 dBm /Hz
MEG STATUS
Chain 1
L; Keysight Spectrurn Anshyzer - Channel Power [
RL RF 50 O SENSE:INT 0y M TGN ALTO/NO RF 08:17:53 PM May 13, 2016
Center Freq: 5.755000000 GH Radio Std: N
Center Freq 5.755000000 GHz e T;;: Frmmlgun A:ngolw_‘wm adio one
#FGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.75276 GH
10 dBidiv Ref 15.00 dBm -10.351 dBm|
| | (M ]
500
500 #1
-15.0 i i e s Vo o T I it P o O
250 [“ %‘\"
-35.0 "I[ \L‘"
o — JMM “'Im—.h\_l _—
E] - e |
E& 11
.75.0
Center 5.755 GHz Span B0 MHz
Res BW 510 kHz #VEW 1.5 MHz Sweep 1ms
Channel Power Power Spectral Density
5.73 dBm /40 MHz -70.29 dBm /Hz
MEG STATUS
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Test Mode: 802.11n(HT40) 579SMHz

Chain 0
[ Keysight Spectrum Anshyzer - Channel Power [
RL RF 50 O SENSE:INT 0y M TGN ALTO/NO RF 08:16:39 PM May 13, 2016
Center Freq: 5.7395000000 GH Radio Std: N
Center Freq 5.795000000 GHz e T;;: N A:g|HoI 451001100 dllo o
#FGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.78388 GH
10 dBidiv Ref 15.00 dBm -13.433 dBm|
| | (M ]
500
-5.00 J1
-15.0 [,._,w V-MV\\ JWMMMMM\
250 /
f 1
350
\‘
i ™~ _Mr{ > e
. ,;._.WM Prm et s,
E& 11
.75.0
Center 5.795 GHz Span B0 MHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1ms
Channel Power Power Spectral Density
3.42 dBm /40 MHz -72.60 dBm /Hz
MEG STATUS
Chain 1
L; Keysight Spectrurn Anshyzer - Channel Power [
RL RF 50 O SENSE:INT 0y M TGN ALTO/NO RF 08:18:28 PM May 13, 2016
Center Freq: 5.795000000 GH Radio Std: N
Center Freq 5.795000000 GHz e T;;: F'mmlgun Mlngol d:>100100 adio one
#FGain:Low #Atten: 20 dB Radic Device: BTS
Mkr1 5.7862 GH
10 dBidiv Ref 15.00 dBm -10.746 dBm|
| | (M ] |
500 !
-5.00 .1
150 [mﬁwr&w M@WM\I
250
350 ;JJ lL,'l
5.0 it T, ]
. [ A [,
E& 11
.75.0
Center 5.795 GHz Span B0 MHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1ms
Channel Power Power Spectral Density
5.32 dBm /40 MHz -70.70 dBm /Hz
MEG STATUS
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6.4 6 dB Bandwidth

6 dB Bandwidth was performed by coupling the output of the EUT to the input of a spectrum
analyzer.

6.4.1 Limit

Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least
500 kHz.

6.4.2 Test Procedure (789033 D02 v01r02 Section C.2)
a) Set RBW =100 kHz.
b) Set the video bandwidth (VBW) =3  RBW.
c) Detector = Peak.
d) Trace mode = max hold.
e) Sweep = auto couple.
f) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies) that
are attenuated by 6 dB relative to the maximum level measured in the fundamental
emission.

6.4.3 Test Data
The EUT complied with the FCC Part 15.407 6 dB bandwidth requirements.

Table 9 provides the test results for Occupied bandwidth. (all the data attached was use the worst
case data rate)

6.4.4 Areas of Concern

None.
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Table 9: 6 dB Bandwidth
SISO Mode-Test Data
Channel 6 dB 99% 6 dB S
Mode Frequency Antenna |  Bandwidth Bandwidth Bandwidth “
Port - (Pass / Fail)
(MHz) (MHz) (MHz) Limit
Chain 0 16.49 16.487 > 500 kHz Pass
149 (5745) i
Chain 1 16.53 16.440 > 500 kHz Pass
Chain 0 16.47 16.371 > 500 kHz Pass
802.11a 157 (5785) i
Chain 1 16.52 16.427 > 500 kHz Pass
Chain 0 16.50 16.402 > 500 kHz Pass
165 (5825) i
Chain 1 16.48 16.404 > 500 kHz Pass
Chain 0 17.71 17.626 > 500 kHz Pass
149 (5745)
Chain 1 17.37 17.562 > 500 kHz Pass
802.11n Chain 0 17.65 17.571 > 500 kHz Pass
157 (5785) i
(HT20) Chain 1 17.63 17.600 > 500 kHz Pass
Chain 0 17.37 17.597 > 500 kHz Pass
165 (5825)
Chain 1 17.60 17.629 > 500 kHz Pass
Chain 0 35.82 36.125 > 500 kHz Pass
151 (5755) i
802.11n Chain 1 33.89 35953 > 500 kHz Pass
(HT40) Chain 0 36.36 36.066 > 500 kHz Pass
159 (5795)
Chain 1 35.25 35.920 > 500 kHz Pass
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MIMO Mode-Test Data
Channel 6 dB 99% 6 dB et
Mode Frequency An;enna Bandwidth Bandwidth Bandwidth “
ort . (Pass / Fail)
(MHz) (MHz) (MHz) Limit
Chain 0 17.63 17.541 > 500 kHz Pass
149 (5745) i
Chain 1 17.74 17.633 > 500 kHz Pass
802.11n Chain 0 17.63 17.557 > 500 kHz Pass
157 (5785) .
(HT20) Chain 1 17.60 17.585 > 500 kHz Pass
Chain 0 17.32 17.581 > 500 kHz Pass
165 (5825) i
Chain 1 17.61 17.584 > 500 kHz Pass
Chain 0 35.78 36.050 > 500 kHz Pass
151 (5755)
802.11n Chain 1 35.22 35.976 > 500 kHz Pass
(HT40) Chain 0 35.16 35.867 > 500 kHz Pass
159 (5795) i
Chain 1 34.56 35.994 > 500 kHz Pass
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SISO Mode-Test Data

Test Mode: 802.11a_5745MHz

Chain 0

| Keyzight Spectrumn Anslyzer - Occupied BW
RL RF 00 DC

NSE:INT ALTGN ALITG,NG BF
00

[ e
12:59:28 &M May 14, 2016

RF

RL

) Center Freq: 5.745000000 GHz Radio Std: N
Center Freq 5.745000000 GHz e T:;: Frmmgun A:g|HoId:>1o.rlo e one
#IFGain:Low #Atten: 20 dB Radic Device: BTS
10 dB/div Ref 20.00 dBm
| | (M ]
100
0.00
-10.0 1 1
200 il e b ! T s Sk L ke
-30.0 r\) \.\
7 T
400 S S
500 NGk el VW \WLW\"'“ T
B0 WV‘-“MU‘ W"‘W""\r\“
-70.0
Center 5.745 GHz Span 40 MHz
Res BW 100 kHz #VEW 300 kHz Sweep 3.867 ms
Occupied Bandwidth Total Power 6.24 dBm
16.487 MHz
Transmit Freq Error 50.890 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.49 MHz x dB -6.00 dB
Msa LJFile <ScreenCaplure pngs saved STATUS
Chain 1
[ Keysight Spectrum Anshyzer - Occupied BW [
e It 12:41:73 M May 14, 2016

GHz

enter Freq: 5.7450

Radio Std: None

" c i
Center Freq 5.745000000 GHz ) Trig: Free Run valHold:> 1010
#FGain:Low #Atten: 20 dB Radic Device: BTS
10 dB/dly Ref 20.00 dEm
| | (M ]
00
0.00
10,0 A A fr"‘NV\WV‘-WWWW“’\-J’t
200
300 o \ -
00 e ""er L,
500 o s When, _—
B0
700
Center 5.745 GHz Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|
Occupied Bandwidth Total Power 11.1 dBm
16.440 MHz
Transmit Freq Error 70.035 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.53 MHz x dB -6.00 dB
MEG STATUS
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Test Mode: 802.11a_5785MHz

Chain 0
[ Keysight Spectrum Analyzer - Dccupied BW [
RL RF 50 O DeC SENSE:INT, ALTGN AUTO/NG BF 12:59:48 AM May 14, 2016
Center Freq: 5.785000000 GH Radio Std: N
Center Freq 5.785000000 GHz o T:I;: il M‘ngol 10110 dllo o
#FGain:Low #Atten: 20 dB Radic Device: BTS
10 dBIdiv Ref 20.00 dEm
| | (M ]
00
0.00
100 | I
200 ‘MWH' WAL | AR P i il
) 5
0 M—”‘/ M“w
500 PR mmw.v_
0 a-f\““"'ﬂ# MV,
700
Center 5.785 GHz Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|
Occupied Bandwidth Total Power 6.12 dBm
16.371 MHz
Transmit Freq Error 56.598 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.47 MHz x dB -6.00 dB
MEG STATUS
Chain 1
[ Keysight Spectrum Analyzer - Dccupied BW [
RL RF 50 O DeC TNT, 0, A TE 0/RO RF 12:41:48 AM May 14, 2016
ter Freq: 5.785000000 GH Radio Std: N
Center Freq 5.785000000 GHz o T:I;: il M‘ngol 10110 dllo o
#FGain:Low #Atten: 20 dB Radic Device: BTS
10 dBIdiv Ref 20.00 dEm
| | (M ]
00
0.00
-10.0 et TR A I,”WWW'W“N ,1
200 )
300 i
- o
a0 PPN M\"‘WN
B ay ereoet ot Bk T o
B0 M %
700
Center 5.785 GHz Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|
Occupied Bandwidth Total Power 9.09 dBm
16.427 MHz
Transmit Freq Error 81.098 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.52 MHz x dB -6.00 dB
MEG STATUS
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Test Mode: 802.11a_5825MHz

Chain 0
[ Keysight Spectrum Analyzer - Dccupied BW [
RL RF 50 O DeC SENSE:INT 0y M TGN ALTO/NO RF 01:00:12 AM May 14, 2016
Center Freq: 5.825000000 GH Radio Std: N
Center Freq 5.825000000 GHz o T:I;: il M‘ngol 10110 dllo o
#FGain:Low #Atten: 20 dB Radic Device: BTS
10 dBIdiv Ref 20.00 dEm
| | (M ]
00
0.00
EE i e [ e
-20.1 b
) / L
00 - N“"M‘j \w\* Ly
=00 T ptp A e 1Y i
B0 - H H 1 w
700
Center 5.825 GHz Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|
Occupied Bandwidth Total Power 8.22 dBm
16.402 MHz
Transmit Freq Error 83.000 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.50 MHz x dB -6.00 dB
MEG STATUS

[E=N =

| Keyzight Spectrumn Anslyzer - Occupied BW
e RF 12:42:10 AM May 14, 2016

RL RF 50 &

TNT, 0, A TE
enter Freq: 5.82500001

) GHz Radio Std: N
Center Freq 5.825000000 GHz ) Trg: FreeRun A:ngoId:b'Io.fIO i o
#IFGain:Low #Atten: 20 dB Radic Device: BTS
10 dB/dly Ref 20.00 dEm
| | (M ]
00
0.00
100 } 1
VAR oA | Pl o P i
200 I i1
. L
300 — .
a0 ppriet F = e an
B e 'M Lt
B0 Pt H H + %
.70.0
Center 5.825 GHz Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|
Occupied Bandwidth Total Power 7.77 dBm
16.404 MHz
Transmit Freq Error 89.735 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.48 MHz x dB -6.00 dB
MEG STATUS
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Test Mode: 802.11n(HT20)_5745MHz

Chain 0
[ Keysight Spectrum Anshyzer - Occupied BW [
RL RF 50 O DeC SENSE:INT, ALTGN AUTO/NG BF 12:59:06 AM May 14, 2016
Center Freq: 5.745000000 GH. Radio Std: N
Center Freq 5.745000000 GHz o T;;: il M‘ngol 10110 dlo one
#IFGain:Low #Atten: 20 dB Radic Device: BTS
10 dBIdiv Ref 20.00 dEm
| | (M ]
00
0.00
100 I I
200 et o et i e, fi %
300
00 - HJ ‘i\ Fy
500 — il e S
B 1 a0 WM“"‘"‘-“-’V—;
700
Center 5.745 GHz Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|
Occupied Bandwidth Total Power 5.21 dBm
17.626 MHz
Transmit Freq Error 87.481 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.71 MHz x dB -6.00 dB
MEG STATUS
Chain 1
[ Keysight Spectrum Anshyzer - Occupied BW [
RL RF 50 O DeC TNT, ALTE L 124746 AM May 14, 2016
Freq: 5.745000000 GH Radio Std: N
Center Freq 5.745000000 GHz e T;;??;mm;un Mlngol 4> 1010 adio Std: None
#IFGain:Low #Atten: 20 dB Radic Device: BTS
10 dBIdiv Ref 20.00 dEm
| | (M ]
00
0.00
-10.0 A AR g, Ilﬂwm,w.mw.m LAl
200 !
L
30,0 ]
a .
00 "'r‘, M"'\n\w.
500 ™ Meintd
e ™
B0
700
Center 5.745 GHz Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|
Occupied Bandwidth Total Power 10.4 dBm
17.562 MHz
Transmit Freq Error -33.702 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.37 MHz x dB -6.00 dB
MEG STATUS
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Test Mode: 802.11n(HT20)_5785MHz

Chain 0
[ Keysight Spectrum Analyzer - Dccupied BW [
RL RF 50 O DeC SENSE:INT ALTGN AUTO/NG BF 12:58:47 AM May 14, 2016
Center Freq: 5.785000000 GH Radio Std: N
Center Freq 5.785000000 GHz o T:I;: il M‘ngol 10110 dllo o
#FGain:Low #Atten: 20 dB Radic Device: BTS
10 dBIdiv Ref 20.00 dEm
| | (M ]
00
0.00
100 1
200 Ladatiiafltnamatiaafinondie s A AN AN P,
300
i,
0 T:-"‘j LT
200 VRS BN
o Mﬂ” [ pere™ . M“"VM.,‘I\,W
700
Center 5.785 GHz Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|
Occupied Bandwidth Total Power 4.70 dBm
17.571 MHz
Transmit Freq Error 66.371 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.65 MHz x dB -6.00 dB
MEG STATUS
Chain 1

| Keyzight Spectrumn Anslyzer - Occupied BW

RL

RF

TNT, 0, A TE
enter Freq: 5.78500001

[E=N =

12:47:25 AM May 14, 2016

) GHz Radio Std: N
Center Freq 5.785000000 GHz ) Trg: FresRun Mlngol 10110 dlo one
#IFGain:Low #Atten: 20 dB Radic Device: BTS
10 dB/dly Ref 20.00 dEm
| | (M ]
00
0.00
‘;E v S BT Y PR v v
-20, X i
300 y
200 i *'M M, Ly
500 el Pirnn,
ot VT M ST N
B0
700
Center 5.785 GHz Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|
Occupied Bandwidth Total Power 9.16 dBm
17.600 MHz
Transmit Freq Error -41.633 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.63 MHz x dB -6.00 dB
MEG STATUS
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Test Mode: 802.11n(HT20)_5825MHz

Chain 0
[ Keysight Spectrum Analyzer - Dccupied BW [
RL RF 50 O DeC SENSE:INT, ALTGN AUTO/NG BF 12:58:25 AM May 14, 2016
| p Center Freq: 5.825000000 GH Radio Std: N
Span 40.000 MHz = T:I;: Frmmlgun A:ngoId:»WIIO e one
#FGain:Low #Atten: 20 dB Radic Device: BTS
10 dBIdiv Ref 20.00 dEm
| | (M ]
00
0.00
100 |
00 _‘,MW.\MN\'WM v Im\ﬂN.ﬁ"-\ﬂN‘v'-wﬂ'\'w“\r\l\, m
300 / L
00 N""J'}ﬂ/ LI,
200 Mwww..._‘/"" H'V"\-\,'\‘..,‘,‘,‘ o
i et AR
.70.0
Center 5.825 GHz Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|
Occupied Bandwidth Total Power 7.24 dBm
17.597 MHz
Transmit Freq Error 68.283 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.37 MHz x dB -6.00 dB
MEG STATUS
Chain 1
[ Keysight Spectrum Analyzer - Dccupied BW [
RL RF 50 O TNT, 0, A TE 0/RO RF 12:43:13 AM May 14, 2016
ter Freq: 5.625000000 GH Radio Std: N
Center Freq 5.825000000 GHz - T:I;: F'm'?un A:ngoIﬁ:»WIIO dllo o
#FGain:Low #Atten: 20 dB Radic Device: BTS
10 dBIdiv Ref 20.00 dEm
| | (M ]
00
0.00
100 1 1
200 e afineaing el i sl
' ] !
300
a0 yee "'.j H\"L e
-50.0 -ﬂ,n-'\-'\"‘""'\n“"""‘f A,J\)""‘] \A‘\w\mw'\ -
o M ey
.70.0
Center 5.825 GHz Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|
Occupied Bandwidth Total Power 6.67 dBm
17.629 MHz
Transmit Freq Error 86.859 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.60 MHz x dB -6.00 dB
Msa LJFile <ScreenCaplure pngs saved STATUS
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Test Mode: 802.11n(HT40)_5755MHz

Chain 0

| Keyzight Spectrumn Anslyzer - Occupied BW
RL RF 00 DC

SENSE:INT MG

[E=N =

12:57:59 AM May 14, 2016

) Center F s?mmnoGH . Radio Std: N
Center Freq 5.755000000 GHz e T:I;: Frmmlgun A:g|HoId:>1o.rlo adlo ane
#IFGain:Low #Atten: 20 dB Radic Device: BTS
10 dB/dly Ref 20.00 dEm
| | (M ]
00
0.00
100
200 P VTN Y T WP | s e A gt f, "
A B I B o T A T U AT
300 |
a0 “‘}JI lk‘\w
-50.0 [ Y,,qf ‘r'\.\.\M
BN ‘quf“ﬂ“"ww | Mﬁt"-"ﬂ"km
.70.0
Center 5.755 GHz Span 80 MHz
Res BW 100 kHz #VEW 300 kHz Sweep 7.667 ms
Occupied Bandwidth Total Power 5.05 dBm
36.125 MHz
Transmit Freq Error 61.466 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.82 MHz x dB -6.00 dB
usc STATUS

| Keyzight Spectrumn Anslyzer - Occupied BW
RL RF 00 DC

[E=N =

12:49:30 AM May 14, 2016

N TNT F /N RF
ter Freq: 5.755000000 GH Radio Std: N
Center Freq 5.755000000 GHz e T:I;: F'mmgun M‘ngol 410110 i o
#IFGain:Low #Atten: 20 dB Radic Device: BTS
10 dB/dly Ref 20.00 dEm
| | (M ]
00
0.00
100 t t
. M -w«hwm}«-‘vmnﬁ P LY
300 i 2 ll\“\
a0 nd
<00 ,‘,J\‘l"v‘l""“ll“h fgpdact -wr-x['\'-"'u ‘"\“Lm ""'\"‘wf\J\wll,
0 ! M""‘
.70.0
Center 5.755 GHz Span B0 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 7.667 ms|
Occupied Bandwidth Total Power 10.1 dBm
35.953 MHz
Transmit Freq Error -89.926 kHz % of OBW Power 99.00 %
x dB Bandwidth 33.89 MHz x dB -6.00 dB
MEG STATUS
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Test Mode: 802.11n(HT40)_5795MHz

Chain 0
[ Keysight Spectrum Analyzer - Dccupied BW [
RL RF 50 O DeC SENSE:INT, ALTGN AUTO/NO RF 12:57:37 AM May 14, 2016
| p Center Freq: 5.785000000 GH. Radio Std: N
Span 80.000 MHz = T:I;: Frmmlgun A:ngoId:»WIIO e one
#IFGain:Low #Atten: 20 dB Radic Device: BTS
10 dB/dly Ref 20.00 dEm
| | (M ]
00
0.00
100
200 ot gl ’ lJ-ﬂlnLIJI_“r r_-ﬁjnlm.-lll\lnI‘M!-*‘JrA et
300 i l.l I
00 r \‘
50,0 ,,\.—"M \\“\\., -
B0 W\m"\“ﬂ"?’ ey 1 MMW1_
.70.0
Center 5.795 GHz Span 80 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 7.667 ms|
Occupied Bandwidth Total Power 5.81 dBm
36.066 MHz
Transmit Freq Error 130.34 kHz % of OBW Power 99.00 %
x dB Bandwidth 36.36 MHz x dB -6.00 dB
MEG STATUS
Chain 1
[ Keysight Spectrum Analyzer - Dccupied BW [
RL RF 50 O DeC TNT, 0, A TE 0/RO RF 12:49:04 AM May 14, 2016
i ter Freq: 5.735000000 GH Radio Std: N
Sweep Time 7.67 ms = T:I;: Frmmlgun A:ngoId:»WIIO e one
#IFGain:Low #Atten: 20 dB Radic Device: BTS
10 dB/dly Ref 20.00 dEm
| | (M ]
00
0.00
100 I
200 sttt ool lisabad L
300 | U
400 Iﬂ-/ \,,
-50.0 ahien .\‘I.‘“aFuJ T q"‘hn.w T
iy
B '\*m . 1 M."J"‘WWM
.70.0
Center 5.795 GHz Span B0 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 7.667 ms|
Occupied Bandwidth Total Power 7.92 dBm
35.920 MHz
Transmit Freq Error -88.272 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.25 MHz x dB -6.00 dB
MEG STATUS
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MIMO Mode-Test Data

Test Mode: 802.11n(HT20)_5745MHz

Chain 0
[ Keysight Spectrum Analyzer - Dccupied BW [
RL [ 500 oC INT A ALTGN AUTO,NO BF 12:55:56 M May 14, 2016
ter Freq: 5.745000000 GH Radio Std: N
Center Freq 5.745000000 GHz o T:I;: I-Immlgun A:g|Holﬁ:>1mo e one
#IFGain:Low #Atten: 20 dB Radic Device: BTS
10 dB/div Ref 20.00 dBm
| | (M ]
100
0.00
-10.0 1 1
200 P il fly i r.\J\nM,'lr-'\«vyn.""M‘w\m”
300 / L
a0 A L lh“-“'
500 W‘*"‘PM M e,
BN -\#L"\‘-"""\"‘rmﬁ i
-70.0
Center 5.745 GHz Span 40 MHz
Res BW 100 kHz #VEW 300 kHz Sweep 3.867 ms
Occupied Bandwidth Total Power 5.23 dBm
17.541 MHz
Transmit Freq Error 268.38 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.63 MHz x dB -6.00 dB
Msa LJFile <ScreenCaplure pngs saved STATUS
Chain 1
[ Keysight Spectrum Analyzer - Dccupied BW [
RL [ 500 oC < T ATG " 12:95:40 84 My 14, 2016
Center Freq: 5.745000000 GH Radio Std: N
Center Freq 5.745000000 GHz e T:I;: Frmmlgun A:g|HoId:>1o.rlo e one
#IFGain:Low #Atten: 20 dB Radic Device: BTS
10 dB/div Ref 20.00 dBm
| | (M ]
100
0.00
100 R T L JM'TQ\,’MMM\"\'\WJW
-20.0
-30.0 rrud
00 ‘,\_,A-fw” \._m
500 o) gl "™ g,
GOl i '\’W"“r"“‘l\
B0
-70.0
Center 5.745 GHz Span 40 MHz
Res BW 100 kHz #VEW 300 kHz Sweep 3.867 ms
Occupied Bandwidth Total Power 9.62 dBm
17.633 MHz
Transmit Freq Error 248.38 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.74 MHz x dB -6.00 dB
sa STATUS
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Test Mode: 802.11n(HT20)_5785MHz

Chain 0
[ Keysight Spectrum Analyzer - Dccupied BW [
RL RF 500 OC SENSE:INT ALTGN AT NG BF 12:54:51 AM May 14, 2016
Center Freq: 5.785000000 GH Radio Std: N
Center Freq 5.785000000 GHz o T:I;: F'mmgun A:ngoId:»WIIO dllo o
#FGain:Low #Atten: 20 dB Radic Device: BTS
10 dBIdiv Ref 20.00 dEm
| | (M ]
00
0.00
100 1
200 hoenarrallignntamee g el e e
300 }
00 g'ff 1‘“‘
500 ““'f M—u.
’ e "
010 prapestitar P 1 t WWW
.70.0
Center 5.785 GHz Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|
Occupied Bandwidth Total Power 4.76 dBm
17.557 MHz
Transmit Freq Error 220.52 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.63 MHz x dB -6.00 dB
MEG STATUS
Chain 1
[ Keysight Spectrum Analyzer - Dccupied BW [

RL RF 50 &

Center Freq 5.785000000 GHz

AF 12:55:21 AM May 14, 2016
Radio Std: None

TNT, 0, A TE 0/ N0 RF
enter Freq: 5785000000 GHz
[} Trig: Free Run Avg[Held:=10M0
#IFGain:Low #Atten: 20 dB Radic Device: BTS

10 dB/dly Ref 20.00 dEm
| | (M ]
100

0.00

-10.0 A 1
Al N fertnnndiPagfert i
i i
-30.0 b

-20.0

-50.0 T il MA

L A
| | | WA
-70.0
Center 5.785 GHz Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|
Occupied Bandwidth Total Power 7.79 dBm
17.585 MHz
Transmit Freq Error 216.17 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.60 MHz x dB -6.00 dB
Msa LJFile <ScreenCaplure pngs saved STATUS
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Test Mode: 802.11n(HT20)_5825MHz

Chain 0
[ Keysight Spectrum Analyzer - Dccupied BW [
L RE 500 oC SENSE:INT ALTGN AUTO, NG AF 12:54:28 84 Hay 14, 2016
Center Freq: 5.825000000 GH Radio Std: N
Center Freq 5.825000000 GHz e T:I;: Frmmlgun A:g|HoId:>1o.rIO adlo ane
#IFGain:Low #Atten: 20 dB Radic Device: BTS
10 dB/dly Ref 20.00 dEm
| | (M ]
00
0.00
100 1
00 e T b J,\.l
300 , i
00 _,..\:“ﬁ g
500 atseatd” T .
J..,\M""""’_ - VWi, ]
0
-70.0
Center 5.825 GHz Span 40 MHz
Res BW 100 kHz #VEW 300 kHz Sweep 3.867 ms
Occupied Bandwidth Total Power 7.46 dBm
17.581 MHz
Transmit Freq Error 205.01 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.32 MHz x dB -6.00 dB
Msa LJFile <ScreenCaplure pngs saved STATUS
Chain 1

| Keyzight Spectrumn Anslyzer - Occupied BW

RL RF 50 &

Center Freq 5.825000000 GHz

TNT, 0, A TE
enter Freq: 5.82500001

GH‘z. )
Trig: Free Run Avg[Held:=10M0

[ -]
" gAnen: 2068

#IFGain:Low

[E=S =l
12:54:10 AM May 14, 2016
Radio Std: None

Radio Device: BTS

10 dBIdiv

Ref 20.00 dBm

| | (M ]

100

0.00
-10.0
-20.0

L e e e T e ey |

-30.0

-50.0

TR

B0

ﬂ““’\ﬂ"*"h—"ﬂ Afieea}

-70.0

Center 5.825 GHz

Span 40 MHz

Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|
Occupied Bandwidth Total Power 6.58 dBm
17.584 MHz
Transmit Freq Error 131.13 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.61 MHz x dB -6.00 dB
MEG STATUS
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Test Mode: 802.11n(HT40)_5755MHz

Chain 0
[ Keysight Spectrum Analyzer - Dccupied BW [
RL RF 50 O DeC SENSE:INT, ALTGN AUTO/NG BF 12:50:54 AM May 14, 2016
i Center Freq: 5.755000000 GH Radio Std: N
Sweep Time 7.67 ms o T:I;: Frmmgun A:ngoId:x'Io.fIO e ene
#FGain:Low #Atten: 20 dB Radic Device: BTS
10 dB/dly Ref 20.00 dEm
| | (M ]
00
0.00
100
200 bl i L Resprerfimafiredh Baa dos
o L S T B L L
300 } I T
00
W
-50.0 ’_rﬂr"f “\.._u{h
HIN MIJV\WMW"W 1 1 1 | TN 'WW«W
.70.0
Center 5.755 GHz Span 80 MHz
Res BW 100 kHz #VEW 300 kHz Sweep 7.667 ms
Occupied Bandwidth Total Power 4.79 dBm
36.050 MHz
Transmit Freq Error 35.509 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.78 MHz x dB -6.00 dB
Msa LJFile <ScreenCaplure pngs saved STATUS
Chain 1
[ Keysight Spectrum Analyzer - Dccupied BW [
RL RF 50 O <l TNT, 0, A TE 0/RO RF 12:50:31 AM May 14, 2016
i ter Freq: 5.755000000 GH Radio Std: N
Sweep Time 7.67 ms ) T:I;: Frmmlgun A:ngoId:»WIIO e one
#FGain:Low #Atten: 20 dB Radic Device: BTS
10 dB/dly Ref 20.00 dEm
| | (M ]
00
0.00
100 1 ' +
oo I,,WMMW#MWM‘I EVW'WMWM1
-30.0 | |
200 " ij I\LL\A
200 | At ¥y e i
B0 "Mr + W%
.70.0
Center 5.755 GHz Span B0 MHz
Res BW 100 kHz #VEW 300 kHz Sweep 7.667 ms
Occupied Bandwidth Total Power 10.2 dBm
35.976 MHz
Transmit Freq Error -62.886 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.22 MHz x dB -6.00 dB
MEG STATUS
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Test Mode: 802.11n(HT40)_5795MHz

Chain 0
[ Keysight Spectrum Analyzer - Dccupied BW [
L RE 500 oC SENSE:INT ALTGN AUTO, NG AF 12:91:29 84 Hay 14, 2016
Center Freq: 5.785000000 GH Radio Std: N
Center Freq 5.795000000 GHz e T:I;: Frmmlgun A:g|HoId:>1o.rlo adlo ane
#IFGain:Low #Arten: 20 dB Radic Device: BTS
10 dB/dly Ref 20.00 dEm
| | (M ]
00
0.00
100
200 sepelatr sl s et gt
300 I il i
a0 ,J"] lll\w
500 . Nl " o
o M‘WM&‘M | Nty b M
-70.0
Center 5.795 GHz Span 80 MHz
Res BW 100 kHz #VEW 300 kHz Sweep 7.667 ms
Occupied Bandwidth Total Power 5.31 dBm
35.867 MHz
Transmit Freq Error 49.378 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.16 MHz x dB -6.00 dB
usc STATUS

| Keyzight Spectrumn Anslyzer - Occupied BW
RL RF 00 DC

Center Freq 5.795000000 GHz

TNT, 0, A TE 0/ N0 RF
enter Freq: 5. 785000000 GHz
[} Trig: Free Run Avg[Held:=10M0
#IFGain:Low #Aren: 20dB

12:51:58 AM May 14, 2016
Radio Std: None

Radio Device: BTS

[E=N =

10 dBIdiv Ref 20.00 dEm

| | (M ]

100
0.00

-10.0

200 L e vy xS g Sl

i

-30.0 4 a |

ol
500 Il 5 - fu]@'v‘

[T

B0

-70.0

i T

J‘Wl -

Center 5.795 GHz

Span B0 MHz

Res BW 100 kHz #VEW 300 kHz Sweep 7.667 ms
Occupied Bandwidth Total Power 7.67 dBm
35.994 MHz
Transmit Freq Error 64.318 kHz % of OBW Power 99.00 %
x dB Bandwidth 34.56 MHz x dB -6.00 dB
Msa LJFile <ScreenCaplure pngs saved STATUS
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6.5 Frequency Stability
6.5.1 Limit

The frequency of the carrier signal shall be maintained within band of operation.
6.5.2 Test Procedure

a) To ensure emission at the band edge is maintained within the authorized band, those values shall
be measured by radiation emissions at upper and lower frequency points, and finally
compensated by frequency deviation as procedures below.

b) The EUT was operated at the maximum output power, and connected to the spectrum analyzer,
which is set to maximum hold function and peak detector. The peak value of the power
envelope was measured and noted. The upper and lower frequency points were respectively
measured relatively 10 dB lower than the measured peak value.

¢) The frequency deviation was calculated by adding the upper frequency point and the lower
frequency point divided by two. Those detailed values of frequency deviation are provided in
table below.

6.5.3 Test Data
The EUT complied with the FCC Part 15.407 Frequency Stability requirements.

Table 10 provides the test results for Frequency Stability Terminals. (all the data attached was use
the worst case data rate, EUT normal working temperature range for 5 ~ 35 C, the statement from
the manufacturer)

6.5.4 Areas of Concern

None.
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Table 10: Frequency Stability Results
Frequency Stability Versus Temp.
Operating Frequency: 5180 MHz
M dF GH F Drift Result
Temp. (C) s :p(:;v?\;dc) easured Frequency (GHz) requency Drift (ppm) (Pass | Fail)
Chain 0 Chain 1 Chain 0 Chain 1
35 7.4 5.1799805 5.1799715 -3.7645 -5.5019 Pass
20 7.4 5.1799785 5.1799725 -4.1506 -5.3089 Pass
5 7.4 5.1799795 5.1799735 -3.9575 -5.1158 Pass
Operating Frequency: 5190 MHz
M dF MH F Drift Result
Temp. (C) s :p(:;v(e\;dc) easured Frequency (MHz) requency Drift (ppm) (Pass / Fail)
Chain 0 Chain 1 Chain 0 Chain 1
35 7.4 5.1899770 5.1899900 -4.4316 -1.9268 Pass
20 7.4 5.1899765 5.1899845 -4.5279 -2.9865 Pass
5 7.4 5.1899760 5.1899835 -4.6243 -3.1792 Pass
Operating Frequency: 5200 MHz
M dF MH F Drift Result
Temp. (C) . :pc:;v(e\;dc) easured Frequency (MHz) requency Drift (ppm) (Pass | Fail)
Chain 0 Chain 1 Chain 0 Chain 1
35 7.4 5.1999870 5.1999875 -2.5000 -2.4038 Pass
20 7.4 5.1999850 5.1999855 -2.8846 -2.7885 Pass
5 7.4 5.1999820 5.1999840 -3.4615 -3.0769 Pass
Operating Frequency: 5230 MHz
M dF MH F Drift Result
Temp. (C) . :p(:;v?\;dc) easured Frequency (MHz) requency Drift (ppm) (Pass / Fail)
Chain 0 Chain 1 Chain 0 Chain 1
35 7.4 5.2299795 5.2299840 -3.9197 -3.0593 Pass
20 7.4 5.2299790 5.2299840 -4.0153 -3.0593 Pass
5 7.4 5.2299785 5.2299840 -4.1109 -3.0593 Pass
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Operating Frequency: 5240 MHz
Result
. Power Measured Frequency (MHz) Frequency Drift (ppm) est .
Temp. (C) Supply (Vdc) (Pass / Fail)
Chain 0 Chain 1 Chain 0 Chain 1
35 7.4 5.2400140 5.2399800 2.6718 -3.8168 Pass
20 7.4 5.2400010 5.2399810 0.1908 -3.6260 Pass
5 7.4 5.2399940 5.2399815 -1.1450 -3.5305 Pass
Operating Frequency: 5745 MHz
Result
) Power Measured Frequency (MHz) Frequency Drift (ppm) est .
Temp. (C) Supply (Vdc) (Pass / Fail)
Chain 0 Chain 1 Chain 0 Chain 1
35 7.4 5.7449765 5.7449590 -4.0905 -7.1366 Pass
20 7.4 5.7449760 5.7449625 -4.1775 -6.5274 Pass
5 7.4 5.7449755 5.7449645 -4.2646 -6.1793 Pass
Operating Frequency: 5755 MHz
Result
. Power Measured Frequency (MHz) Frequency Drift (ppm) N .
Temp. (C) Supply (Vdc) (Pass / Fail)
Chain 0 Chain 1 Chain 0 Chain 1
35 7.4 5.7549500 5.7549720 -8.6881 -4.8653 Pass
20 7.4 5.7549515 5.7549730 -8.4275 -4.6916 Pass
5 7.4 5.7549520 5.7549730 -8.3406 -4.6916 Pass
Operating Frequency: 5785 MHz
Result
) Power Measured Frequency (MHz) Frequency Drift (ppm) est .
Temp. (C) Supply (Vdc) (Pass / Fail)
Chain 0 Chain 1 Chain 0 Chain 1
35 7.4 5.7849795 5.7850115 -3.5436 1.9879 Pass
20 7.4 5.7849785 5.7850195 -3.7165 3.3708 Pass
5 7.4 5.7849770 5.7850250 -3.9758 43215 Pass
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Operating Frequency: 5795 MHz
M dF MH F Drift Result
Temp. (C) . :p?;v(e\;dc) easured Frequency (MHz) requency Drift (ppm) (Pass | Fail)
Chain 0 Chain 1 Chain 0 Chain 1
35 7.4 5.7949710 5.7949790 -5.0043 -3.6238 Pass
20 7.4 5.7949805 5.7949745 -3.3650 -4.4003 Pass
5 7.4 5.7949855 5.7949720 -2.5022 -4.8318 Pass
Operating Frequency: 5825 MHz
M dF MH F Drift Result
Temp. (C) . :p(:;vf\;dc) easured Frequency (MHz) requency Drift (ppm) (Pass | Fail)
Chain 0 Chain 1 Chain 0 Chain 1
35 7.4 5.8249945 5.8250315 -0.9442 5.4077 Pass
20 7.4 5.8249870 5.825035 -2.2318 6.0086 Pass
5 7.4 5.8249830 5.8250385 -2.9185 6.6094 Pass
Frequency Stability Versus Temp.
Operating Frequency: 5180 MHz
M dF GH F Drift Result
Temp. (C) . :p?;v?\;dc) easured Frequency (GHz) requency Drift (ppm) (Pass | Fail)
Chain 0 Chain 1 Chain 0 Chain 1
8.4 5.1800105 5.1800110 2.0270 2.1236 Pass
20 7.4 5.1799745 5.1800100 -4.9228 1.9305 Pass
6.4 5.1800335 5.1800185 6.4672 3.5714 Pass
Operating Frequency: 5190 MHz
M dF GH F Drift Result
Temp. (C) s :p?;v(e\;dc) easured Frequency (GHz) requency Drift (ppm) (Pass | Fail)
Chain 0 Chain 1 Chain 0 Chain 1
8.4 5.1900085 5.1900125 1.6378 2.4085 Pass
20 7.4 5.1899665 5.1900120 -6.4547 2.3121 Pass
6.4 5.1900315 5.1900045 6.0694 0.8671 Pass
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Operating Frequency: 5200 MHz
M dF GH F Drift Result
Temp. (C) . :p?;v(e\;dc) easured Frequency (GHz) requency Drift (ppm) (Pass | Fail)
Chain 0 Chain 1 Chain 0 Chain 1
8.4 5.1999825 5.1999805 -3.3654 -3.7500 Pass
20 7.4 5.2000070 5.2000105 1.3462 2.0192 Pass
6.4 5.1999790 5.1999800 -4.0385 -3.8462 Pass
Operating Frequency: 5230 MHz
M dF GH F Drift Result
Temp. (C) . :p(:;vf\;dc) easured Frequency (GHz) requency Drift (ppm) (Pass | Fail)
Chain 0 Chain 1 Chain 0 Chain 1
8.4 5.2300335 5.2300210 6.4054 4.0153 Pass
20 7.4 5.2300105 5.2300140 2.0076 2.6769 Pass
6.4 5.2300290 5.2300190 5.5449 3.6329 Pass
Operating Frequency: 5240 MHz
M dF GH F Drift Result
Temp. (C) . :p?;v(e\;dc) easured Frequency (GHz) requency Drift (ppm) (Pass | Fail)
Chain 0 Chain 1 Chain 0 Chain 1
8.4 5.2399665 5.2399750 -6.3931 -4.7710 Pass
20 7.4 5.2399675 5.2400105 -6.2023 2.0038 Pass
6.4 5.2399675 5.2399765 -6.2023 -4.4847 Pass
Operating Frequency: 5745 MHz
M dF GH F Drift Result
Temp. (C) . :p(:;vf\;dc) easured Frequency (GHz) requency Drift (ppm) (Pass / Fail)
Chain 0 Chain 1 Chain 0 Chain 1
8.4 5.7450090 5.7449670 1.5666 -5.7441 Pass
20 7.4 5.7450215 5.7450075 3.7424 1.3055 Pass
6.4 5.7450135 5.7449700 2.3499 -5.2219 Pass
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Operating Frequency: 5755 MHz
Result
. Power Measured Frequency (GHz) Frequency Drift (ppm) est .
Temp. (C) Supply (Vdc) (Pass / Fail)
Chain 0 Chain 1 Chain 0 Chain 1
8.4 5.7550080 5.7550105 1.3901 1.8245 Pass
20 7.4 5.7550345 5.7550170 5.9948 2.9540 Pass
6.4 5.7550170 5.7549960 2.9540 -0.6950 Pass
Operating Frequency: 5785 MHz
Result
) Power Measured Frequency (GHz) Frequency Drift (ppm) .
Temp. (C) Supply (Vdc) (Pass / Fail)
Chain 0 Chain 1 Chain 0 Chain 1
8.4 5.7849775 5.7850035 -3.8894 0.6050 Pass
20 7.4 5.7850415 5.7850065 7.1737 1.1236 Pass
6.4 5.7849900 5.7849900 -1.7286 -1.7286 Pass
Operating Frequency: 5795 MHz
Result
. Power Measured Frequency (GHz) Frequency Drift (ppm) N .
Temp. (C) Supply (Vdc) (Pass / Fail)
Chain 0 Chain 1 Chain 0 Chain 1
8.4 5.7950080 5.7950005 1.3805 0.0863 Pass
20 7.4 5.7949995 5.7950225 -0.0863 3.8827 Pass
6.4 5.7950090 5.7950010 1.5531 0.1726 Pass
Operating Frequency: 5825 MHz
Result
. Power Measured Frequency (GHz) Frequency Drift (ppm) N .
Temp. (C) Supply (Vdc) (Pass / Fail)
Chain 0 Chain 1 Chain 0 Chain 1
8.4 5.8250020 5.8250320 0.3433 5.4936 Pass
20 7.4 5.8250050 5.8250065 0.8584 1.1159 Pass
6.4 5.8249890 5.8250350 -1.8884 6.0086 Pass
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6.6 Conducted Emissions — AC Power Ports

According to Paragraph (c) of FCC Part 15 section 15.207, Tests to demonstrate compliance with
the conducted limits are not required for devices which only employ battery power for operation and
which do not operate from the AC power lines or contain provisions for operation while connected

to the AC power lines.

6.7 Radiated Emissions and Band Edge Measurement

6.7.1 Limits

6.7.1.1 Limits of Radiated Emission and Bandedge Measurement

Radiated emissions that fall in the restricted bands must comply with the general emissions
limits in 15.209(a) as below table. Other emissions shall be at least 20 dB below the highest level of

the desired power.

Frequency (MHz) Field strength (microvolts/meter) Measurement distance (meters)

0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30

30-88 100 3

88-216 150 3

216-960 200 3

Above 960 500 3

Remark:

1. The lower limit shall apply at the transition frequencies.

2. Emission level (dBuV/m) = 20 log Emission level (uV/m).

3. For frequencies above 1000 MHz, the field strength limits are based on average detector,
however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20 dB under any condition of modulation.
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6.7.1.2 Limits of Unwanted Emission Out of the Restricted Bands

Applicable To Limit
789033 D02 General U-NII Test Field Strength at 3 m
Procedures New Rules v01r02 PK: 74 (dBuV/m) AV: 54 (dBpV/m)
Applicable To EIRP Limit Equivalent Field Strength at 3 m
15.407(b)(1) PK: -27 (dBm/MHz) PK: 68.2 (dBuV/m)
15.407(b)(4)
PK: -27 (dBm/MHz) PK: 68.2 (dBuV/m)
Beyond 10 MHz of the band edge
15.407(b)(4)
o PK: -17 (dBm/MHz) PK: 78.2 (dBuV/m)
Within 10 MHz of band edge

The emissions were measured using the following resolution bandwidths:

Frequency Range Resolution Bandwidth Video Bandwidth
30MHz-1000 MHz 120kHz >30 kHz
>1000 MHz 1 MHz <30 Hz

Harmonic and Spurious emissions that were identified as coming from the EUT were checked in
Peak and in Average Mode. The high frequency, which started from 18 to 40GHz, was pre-scan and
the test result which was 20dB lower than the limit was not reported.

Peak measurements and average measurements are made. All emissions were determined to have a
peak-to-average ratio of less than 20dB.

6.7.2 Test Procedure (789033 D02 v01r02 Section G.3, G.4, G.5, and G.6)

a) The EUT was placed on the top of a rotating table 0.8 meters (for below 1 GHz) / 1.5 meters (for
above 1 GHz) above the ground at 3 meter chamber room for test. The table was rotated 360
degrees to determine the position of the highest radiation.

b) The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on
the top of a variable-height antenna tower.

¢) The height of antenna is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna
are set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters and the rotatable table was turned from 0 degrees to
360 degrees to find the maximum reading.
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e) The test-receiver system was set to quasi-peak detect function and specified bandwidth with
maximum hold mode when the test frequency is below 1 GHz.

f) The test-receiver system was set to peak and average detected function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz. If the peak reading value
also meets average limit, measurement with the average detector is unnecessary.

Remark:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120 kHz for
Quasi-peak detection (QP) at frequency below 1 GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth
is 3 MHz for Peak detection (PK) at frequency above 1 GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is | MHz and the video bandwidth
is 3 MHz for RMS Average (Duty cycle < 98 %) for Average detection (AV) at frequency
above 1 GHz, then the measurement results was added to a correction factor (10 log(1/duty

cycle)).

4. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth
is 10 Hz (Duty cycle > 98 %) or > 1/T(duty cycle is < 98%) for Average detection (AV) at
frequency above 1 GHz.

5. All modes of operation were investigated and the worst-case emissions are reported.

6.7.3 Test Data
The EUT complied with the FCC Part 15.407 Radiated Spurious Emissions requirements.

Table 11 and Table 12 provide the test results for Radiated Spurious Emissions. (all the data
attached was use the worst case data rate )

6.7.4 Areas of Concern

None
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Table 11: Radiated Emission Test Data

Radiated Emission Test Data (Below 1GHz Worst Case):

Mode 802.11n(HT40) Power Source DC 7.4V
. Environmental
Antenna Chain 0+1 .o 25.4 deg. C, 55 % RH
Conditions
Channel 151 Test By Paul Pan
Ant. Polar. Horizontal
80.0 dBu¥/m
Limit1: —_—
Margin:
40 _|
2
J 3 . 2 g
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1* 37.7600 49.45 -15.48 33.97 40.00 -6.03 QP
2 193.9300 58.74 -22.81 35.93 43.50 -7.57 QP
3 299.6600 52.32 -19.60 32.72 46.00 -13.28 QP
4 478.1400 45.66 -14.43 31.23 46.00 -14.77 QP
5 800.1800 44.79 -11.11 33.68 46.00 -12.32 QP
6 994.1800 42.74 -9.32 33.42 54.00 -20.58 QP
Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0+1 Environmental 25.4 deg. C, 55 % RH
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Conditions
Channel 151 Test By Paul Pan
Ant. Polar. Vertical
80.0 dBu¥/m
Limit1: _—
Margin:
|_
40 _|—I
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 F09.00 80600 1000.00 MH=z
_No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1* 32.9100 43.29 -13.43 29.86 40.00 -10.14 QP
2 380.1700 46.48 -16.46 30.02 46.00 -15.98 QP
3 423.8200 44.65 -15.48 29.17 46.00 -16.83 QP
4 531.4900 42.11 -13.80 28.31 46.00 -17.69 QP
5 800.1800 43.04 -11.11 31.93 46.00 -14.07 QP
6 1000.0000 40.89 -9.36 31.53 54.00 -22.47 QP
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Radiated Emission Test Data (1GHz ~ 6 GHz Worst Case):

Mode 802.11n(HT40) Power Source DC 7.4V
. Environmental
Antenna Chain 0+1 .o 25.4 deg. C, 55 % RH
Conditions
Channel 151 Test By Paul Pan
Ant. Polar. Horizontal
80.0 dBu¥/m
Limit1: —_—
& % EM " MBMWMWWW
“ 1MWWWWWWW
il
0.0
1000.000 1500.00 2000.00 2500.00 3000.00 3500.00 4000.00 4500.00 5000.00 6000.00 MHz
_No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1* 1465.000 47.10 -6.94 40.16 74.00 -33.84 peak
2 2445.000 46.06 -2.56 43.50 74.00 -30.50 peak
3 2495.000 45.70 -2.29 43.41 74.00 -30.59 peak
4 3670.000 42.40 0.20 42.60 74.00 -31.40 peak
5 4480.000 41.38 3.28 44.66 74.00 -29.34 peak
6 4815.000 40.69 4.38 45.07 74.00 -28.93 peak
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Mode 802.11n(HT40) Power Source DC 7.4V
Antenna Chain 0+1 Environmental 25.4 deg. C, 55 % RH
Conditions
Channel 151 Test By Paul Pan
Ant. Polar. Vertical
800 dBuV/m
Limit1: —_—
6
L 2 34 5 hnatih i
40 WWWMMM
0.0
1000.000 150000  2000.00 2500.00 300000 350000 400000  4500.00 500000 6000.00 MHz
_No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1* 1325.000 50.04 -7.33 42.71 74.00 -31.29 peak
2 1460.000 48.18 -6.95 41.23 74.00 -32.77 peak
3 2335.000 45.37 -3.16 42.21 74.00 -31.79 peak
4 2415.000 44.60 -2.73 41.87 74.00 -32.13 peak
5 2665.000 43.63 -1.96 41.67 74.00 -32.33 peak
6 5380.000 41.12 5.66 46.78 74.00 -27.22 peak
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Radiated Emission Test Data (Above 6GHz):
SISO Mode_ Test Data

Mode 802.11a Power Source DC 7.4V
Antenna Chain 0 Environmental 25.4 deg. C, 55 % RH
Conditions
Channel 36 Test By Paul Pan
Ant. Polar. Horizontal
80.0 dBu¥/m
Limit1: —_—

" W’Wﬁw

I]-E[ll]l]l:l.IZIIZIIZI 7200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 1560000 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7764.000 31.29 9.19 40.48 74.00 -33.52 peak
2 8496.000 31.50 9.38 40.88 74.00 -33.12 peak
3 10920.000 30.76 14.83 45.59 74.00 -28.41 peak
4 13152.000 29.22 18.35 47.57 74.00 -26.43 peak
5 14064.000 28.54 20.62 49.16 74.00 -24.84 peak
6* 15528.000 30.97 18.76 49.73 74.00 -24.27 peak
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Mode 802.11a Power Source DC 7.4V
Antenna Chain 0 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 36 Test By Paul Pan
Ant. Polar. Vertical
80.0 dBu¥/m
Limit1: —_—

o)

4UW

3 MWJJW

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7752.000 31.47 9.17 40.64 74.00 -33.36 peak
2 9612.000 30.85 10.86 41.71 74.00 -32.29 peak
3 11028.000 30.52 15.07 45.59 74.00 -28.41 peak
4 12972.000 29.90 17.86 47.76 74.00 -26.24 peak
5 14064.000 29.17 20.62 49.79 74.00 -24.21 peak
6* 14556.000 29.11 20.90 50.01 74.00 -23.99 peak
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Mode 802.11a Power Source DC 7.4V
Antenna Chain 0 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 40 Test By Paul Pan
Ant. Polar. Horizontal
80.0 dBu¥/m
Limit1: —_—

Y

mw

3MW W“:W

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
1 7728.000 31.70 9.12 40.82 74.00 -33.18 peak
2 10128.000 31.11 12.38 43.49 74.00 -30.51 peak
3 11328.000 30.75 14.94 45.69 74.00 -28.31 peak
4 13080.000 29.13 18.16 47.29 74.00 -26.71 peak
5 14952.000 28.67 21.13 49.80 74.00 -24.20 peak
6* 15540.000 32.07 18.70 50.77 74.00 -23.23 peak
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Mode 802.11a Power Source DC 7.4V
Antenna Chain 0 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel 40 Test By Paul Pan
Ant. Polar. Vertical
80.0 dBu¥/m
Limit1: —_—

o)

2 4MJMM

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 6972.000 31.68 7.65 39.33 74.00 -34.67 peak
2 8364.000 31.75 9.45 41.20 74.00 -32.80 peak
3 10524.000 30.84 13.60 44.44 74.00 -29.56 peak
4 10956.000 30.52 14.94 45.46 74.00 -28.54 peak
5 11844.000 31.01 14.71 45.72 74.00 -28.28 peak
6* 13104.000 28.87 18.22 47.09 74.00 -26.91 peak
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Mode 802.11a Power Source DC 7.4V
Antenna Chain 0 Env1r0151{1ental 25.4 deg. C, 55 % RH
Conditions
Channel Test By Paul Pan
Ant. Polar. Horizontal
80.0 dBu¥/m
Limit1: —_—

o)

0 st

BW

D-BDI]I]I]_I]I]I] f200.00 8400.00 9600.00 10800.00 1200000 1320000 1440000 15600.00 1800000 MHz
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)

1 8352.000 31.78 9.46 41.24 74.00 -32.76 peak
2 9972.000 32.52 11.90 44.42 74.00 -29.58 peak
3 11004.000 30.23 15.08 45.31 74.00 -28.69 peak
4 11832.000 31.94 14.71 46.65 74.00 -27.35 peak
5 12912.000 29.62 17.66 47.28 74.00 -26.72 peak
6* 14904.000 29.15 21.10 50.25 74.00 -23.75 peak
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